
    

    
           

  
    

     

     

   

    

         

   

   

                  
     

    

 
 

      

           

    

    

    

  
 

 

   
 

               
          
            

            
           

                 
               

                
      

 
 

 

   

 

  
                 

                    
                  

Permit Modification Fact Sheet 
Changes from the previous permit fact sheet are highlighted in grey. 

Permit Number: 

Permittee Name: 

Address: 

General Information 
WI-0023141-10-1 

City of Abbotsford 

504 E Linden St 

PO BOX 589 

City/State/Zip: Abbotsford, WI 54405 

Discharge Location: 401 S. 11th Street., Abbotsford, WI 54405 

Lat: 44.94227° N 

Lon: 90.30937° W 

Receiving Water: Elm Brook, located in the Upper Big Eau Pleine Watershed of the Upper Wisconsin River Central 
Sub-basin in Marathon County 

StreamFlow (Q7,10): 0 cfs 

Stream Limited Aquatic Life, Non-public Water Supply 
Classification: 

Design Flow(s) Daily Maximum 1.573 million gallons per day (MGD) 

Weekly Maximum 1.072 MGD 

Monthly Maximum 0.638 MGD 

Annual Average 0.323 MGD 

Significant Industrial None 
Loading? 

Operator at Proper Yes. The treatment plant is rated as a BASIC facility with subclasses A1 (Biological Treatment: 
Grade? Suspended Growth Processes), B (Solids Separation), C (Biological Solids/Sludge Handling, 

Processing, and Reuse), P (Nutrient Removal: Total Phosphorus), and SS (Sanitary Sewage 
Collection System). Josh Soyk is the designated Operator-in-Charge and carries the required 
certification types to run the plant with exception to SS. 

The SS subclass category was added to ch. NR114, Wis. Adm. Code April 2022, and s. NR 
114.53(4), Wis. Adm. Code allows for 12 months to gain certification for new subclass listings. 
The need to designate an operator-in-charge for the collection system is identified in the July 11, 
2022 Wastewater Facility Inspection report. 

Approved N/A 
Pretreatment 
Program? 

Facility Description 
The Abbotsford Wastewater Treatment Facility treats domestic waste from the City of Abbotsford. The facility has an 
annual average design flow of 0.323 million gallons per day (MGD) and had an actual annual average influent flow of 
0.25 MGD in 2017. The activated sludge type treatment plant consists of grit removal, screening, two sequencing batch 

Page 1 of 14 



    

                 
                 

               

   
                  

                    
  

                 
                   

             

   

 
 

 

    
  

      
    

      
     

     
    

     
    

      
          

     

       
     

         
           

      

             
          

          
   

    

        
    

     
 

 
 

 
 

 

        

          

  
 

        

reactors (SBRs), aerobic digestion, and reed bed basins for sludge dewatering. Phosphorus is currently removed with 
chemical addition (ferric chloride). Sludge is treated via aerobic digestion and thickened using reed beds prior to 
beneficially reusing the Class B biosolids on Department approved fields through land application. 

Substantial Compliance Determination 
Enforcement During Last Permit - No enforcement actions were taken during the last permit term. Minor violations of 
effluent limits, missed samples, and late reporting were addressed by the facility at the time of occurrence with no further 
action required. 

After a desk top review of all discharge monitoring reports, CMARs, land application reports, compliance schedule items, 
and a facility inspection on May 31st and June 1st 2022 conducted by DNR wastewater engineer, Nick Lindstrom, this 
facility has been found to be in substantial compliance with their current permit. 

Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and Sample Point Location, WasteType/sample Contents and 
Averaging Period Treatment Description (as applicable) 

701 Annual average 0.24 MGD; peak INFLUENT: Continuous flow monitoring and representative 24-
daily average 1.44 MGD; peak hour composite samples shall be collected after the Hycor screening 
weekly average 0.77 MGD; peak and prior to grit removal. 
monthly average 0.52 MGD. 
Values derived from collected data 
over last permit term. 

002 No sludge has been removed from REED BED CAKE SLUDGE: A representative sample of the 
the reed beds to date. sludge shall be collected as a composite of grab samples and 

analyzed prior to land application. 

005 No effluent flow monitoring. EFFLUENT: Representative 24-hour composite samples are to be 
collected from Manhole D after the sequencing batch reactors and 
prior to the riprap effluent discharge depression and overland flow 
to Elm Brook. 

1 Influent - Proposed Monitoring 

Sample Point Number: 701- INFLUENT: AFTER HYCOR SCREEN 

Parameter 

Flow Rate 

BOD5, Total 

Monitoring Requirements and Limitations 

Limit Type Limit and Sample Sample 
Units Frequency Type 

MGD Daily Continuous 

mg/L 3/Week 24-Hr Comp 

Notes 

Suspended Solids, 
Total 

mg/L 3/Week 24-Hr Comp 

Page 2 of 14 



    

   
               

      
                  

                 
                   

       

       

        
    

     
 

 
 

 
 

 

           

           

  
 

         

  
 

         

         

         

         

  
 

           
    

    
 

  
 

         

  
 

         

  
 

         
    

    
 

  
 

         
   
   

    
     

Changes from Previous Permit 
The flow sample frequency has been changed from continuous to daily for eDMR reporting purposes. 

Explanation of Limits and Monitoring Requirements 
Characterization of the influent strengths and volumes coming into the treatment plant is required under s. NR 210.04, 
Wis. Adm. Code. through minimally monitoring for flow, BOD5, Total, and Total Suspended Solids. It was determined 
by the department in the previous permit term that 24-hr composite sampling three times per week is adequate to 
characterize the influent quality for this facility. 

2 Surface Water - Proposed Monitoring and Limitations 

Sample Point Number: 005- EFFLUENT to ELM BROOK 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and Sample Sample 
Units Frequency Type 

Notes 

BOD5, Total Monthly Avg 20 mg/L 3/Week 24-Hr Comp 

BOD5, Total Weekly Avg 30 mg/L 3/Week 24-Hr Comp 

Suspended Solids, 
Total 

Monthly Avg 20 mg/L 3/Week 24-Hr Comp 

Suspended Solids, 
Total 

Weekly Avg 30 mg/L 3/Week 24-Hr Comp 

pH Field Daily Max 9.0 su Daily Grab 

pH Field Daily Min 6.0 su Daily Grab 

Dissolved Oxygen Daily Min 4.0 mg/L Daily Grab 

Copper, Total 
Recoverable 

Daily Max 35 ug/L Monthly 24-Hr Comp See permit subsection 
'Copper Daily Max Limits 
& Relationship to Hardness 
Monitoring'. 

Copper, Total 
Recoverable 

Monthly Avg 22 ug/L Monthly 24-Hr Comp 

Copper, Total 
Recoverable 

Weekly Avg 22 ug/L Monthly 24-Hr Comp 

Copper, Total 
Recoverable 

Daily Max 0.46 lbs/day Monthly Calculated See permit subsection 
'Copper Daily Max Limits 
& Relationship to Hardness 
Monitoring'. 

Copper, Total 
Recoverable 

Weekly Avg 0.059 lbs/day Monthly Calculated See permit subsection 
'Copper Alternative Wet 
Weather Weekly Average 
Mass Limit'. Report the 
copper mass result in the 

Page 3 of 14 



    

    

     
 

 
 

 
 

 

   
     

    
   

   
 

  
 

          
    

   
    

    
    

    
  

   
 

          
    

    
 

            
  

    
   

 

           

           
   
   

   

           
   
   

   

          
   

    
       
    

   
   

   
  

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and Sample Sample 
Units Frequency Type 

Notes 

'Copper Weekly Average 
Mass' column on the DMR. 
Compare to the 'Variable 
Copper Mass Limitation' 
table to determine 
compliance. 

Copper Variable 
Limit 

lbs/day Monthly Calculated Look up the variable copper 
mass limit from the 